

XRF Test Results
 Minserv (Mineral Services)
 7 Somerset Court, Leopold, Victoria 3224

Date: 21 January 2017

Test Time: 100s

Instrument: Moxtek Si Pin

Calculation Method: Fundamental Parameters

Sample: Campo del Cielo Meteorite

| Element | Group | Fit Area | Sigma Area | Mass Fraction | wt% |
|---------|-------|--------------|------------|---------------|--------|
| Fe | K | 1.023005e+04 | 1.68e+02 | 0.9301 | 93.01 |
| Co | K | 8.413141e+01 | 4.37e+01 | 0.005714 | 0.57 |
| Ni | K | 2.568043e+02 | 2.68e+01 | 0.06428 | 6.43 |
| | | | | 1.000094 | 100.01 |

